


Section 6

Parts Data
CABINET GROUP

Key Part Number Description

* 9960-256-021 Door Assy., Loading Complete-Wht............ccvveeeiiiiieiiiiiii
* 9960-256-025 Door Assy., Loading Complete-SS .........ccccooiiieiiieeeeee
1 9960-255-007 Door Assy., Loading-SS ...
2 9982-280-002 Plate Assy., Hinge (Wht) ...
2 9982-280-011 Plate Assy., HINGE (SS) .....uvuriiiiiiiiieeeee e
* 9545-012-015 Screw, Hinge to Door 10-32 X 3/8" ....eovvviieieiieieeeee e,
* 8640-413-002 Nut, Hinge to Door #10-32 UNF ...
3 9212-002-003 (€1 F= TS oo PRSPPI
4 9206-164-009 Gasket, Glass .....cocveiieiiiiiie e
* 9548-117-000 Support, Door Glass (inside gasket) ............cccccciviieiiieieiiiins
5 9206-420-002 Gasket, Outer RiM .......ooiiiiiii e
6 9244-082-001 Handle, Loading DOOF ...........uuuieiiiiiieieie e
* 9545-018-017 Screw, Handle 1/4"-13 X 1 /4" ..o
* 9531-033-001 Stud, DoOr CatCh .......ccooiiiiiieiiee e
* 8640-413-001 NUL, HEX o e
* 8640-413-003 NUt , ACOMN # 10-32 ..o
* 9086-015-002 Catch, Loading DOOF ......ccoviiiiiiiicciieeeee e
7 9989-460-003 Panel Assy., Front- white .............cccco i,
7 9989-460-001 Panel Assy., Front- S. Ste€l .......cccooooiviiiiiiee e,
8 9108-100-001 Door, Upper SErviCe-S.S ...
8 9108-100-003 Door, Upper Service-White .........ccceveeiiiiiiiiiiiieieeeee e
9 9578-090-002 Trim, DOOr-UPPEr SEIVICE ....cccvveieieeieiciiiiieeeeee e
* 6292-006-006 Key (0Nly ) (FIWECC) ...t
10 8650-006-003 Lock w/ nut, Upper Service DOOr ..........coooviciiiiiiiiiieeeee e
* 8638-211-001 RIVEL, DIIVE .eiiiiiieiii e
* 8641-581-005 Washer, Flat 3/16" .......oooiiiie e
* 9548-243-002 SUpPOrt, UPPEr DOOT ......ccoviieeieieccee et
11 9412-083-001 Nameplate, Commercial Dryer ............ccoooeiiiiiiiieeiiee e
12 9545-012-003 Screw, Chrome 10-32 X 1/2" ...
* 8641-436-004 Washer, FIDEr ..o
* 8641-582-019 LOCKWASNEr # 10 ....eeiiieiiiiie e
* 8640-399-001 Nut, Spring U type 10Z .......eeeeiiiieeeee e
13 9544-047-002 Strap, HINge (Whit€) ......oovvviiiiiiiieeeee e
13 9544-047-007 Strap, HINGE (Gray) .....uuueeeeeeee e
* 9545-008-008 Screw, Hinge to Panel 10T-32 X 1/2" .....ooooiiiiiiiiiieeeeeeeee e
14 9545-052-001 Screw, Door to Hinge Strap (special) ..........cooovveciiiiiieiiieieeeiees
* 8641-436-003 Washer, Fiber/ PIastiC ........cc.cooiiiiiiiiiii e

* Not lllustrated
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Key
15
15
16
17

18
19
20

21
22

Part Number
9960-261-003
9960-261-001
9578-088-001
9545-008-021

9578-084-002
9545-008-010
8650-026-001

8544-005-000
9049-074-001
9049-074-002
9545-008-003

9074-273-001
9545-008-024

* Not lllustrated
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CABINET GROUP (continued)

Description

Door Ass’y, Lower Service-SS ..o
Door Ass’y, Lower Service-White ...........ccccccviieeeviiieiiiecciieee,
Trim, Door - LOWET SEIVICE ........coooiiiiieeeeeee e
Screw,Pn Hd Cr., #10BX3/8 .......c.ccvvviiieiieieeeeee e,

Trim, Kick- Lower Service DOOT .........cooovviiiiiiieieeeieeeeeeeeee e
Screw, Tr Hd Cr-#10X1/2 BIK ..covvveiiieieeee e
Latch, Lower Door (Thumbturn) ...........coooiiiiiiiiiiiieee e,

Leg, Leveling ..

Baffle, Cabinet- Left ........oouueeiiiiieee e,

Baffle, Cabinet-

RIGNE ... eeee s eeeeeeee

Screw, #10X1/2 TEK ..o
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10
11
12
13
14

Part Number
9571-350-004
9571-350-004
9307-176-001
9545-010-003

9539-460-002

9576-209-001
9029-085-001
9307-176-001
9545-045-008
9029-088-001
9079-121-002
9452-666-002
9451-146-005

8527-114-001
8636-018-001
9054-045-001
9857-116-00

9631-403-003

* Not lllustrated
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CONTROL HOUSING GROUP

Description

Timer, DIy TIMe ..o e e e e
Timer, Cool-dOWN TIME ......ocouueiiiiiiee e

Knob, Timer

Screw, HX #8-32X3/16 ......eiieieeeeee e

Switch, PUSh-TO-Start ............ooouiiiiiiee e

Thermostat, Temp. Control ...,
Bracket, Thermostat .........cccuuiiiiiii e
Knob, Temperature Control.............cccoeeiiiiiiiiiiiiieeee e
Screw, #8 ADX3/B .....oo i
Bracket, BUID MEg .....oovviiiiiiicccie e

Clamp, Tube

Plate Assembly,Control Mounting ...........cccccviiiiieiiee e,
Pin- Hinge meterplate ..........cooeiiiiiiiii e

Fuseholder ..

Control, IgNItioN ........uviiiiiiieeee e
Wire Ass'y High Voltage .........oooovvmiiiiiii e,
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Part Number
9041-076-001

9550-159-001
9539-461-001
8640-401-001
9545-020-001

9074-255-001
9545-008-020
9008-004-001

6068-041-001
9545-012-003
8641-436-000
8640-413-004

*Not Illustrated
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DOOR SWITCH GROUP

Description

BOX, DOOIr SWItCH .....eeiiiiiiee e,

Shield, DOOr SWItCH ........iiiiiiiee e

Switch, Door ..

Nut, Special TWIn .......oeeeiiiiieieieee e
Screw, PN HA SLH#4-40X5/8 .........cooiieeeeeeee e,

Cover, SWItCh BOX ....uuiiiiiiieiiee e
SCrEW, BOX COVET ...
Actuator, SWItCh- LOWET .........oiiiiiiieei e

Washer, Fiber

NUt, EIaStiC STOP ..vevviiieeii i
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Part Number

9041-081-001
9074-280-001
9545-008-024
5192-295-001
9545-045-007
9897-035-002
9558-029-003
9545-045-007
9897-034-001
9558-027-001
8652-134-001
8639-621-007
8641-582-006
8711-007-001
9545-012-009

.
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CONTROL BOX GROUP

Description

Box , Control

Cover, Control Box

Screw

Relay

Screw, #8ABx 3/8
Terminal Block Assembly, Power
Strip , Terminal Marker
Screw, #8ABx 3/8
Terminal Block Assembly
Strip , Terminal Marker
Terminal Lug

Screw, Hx #10-32 x 1/2
Lockwasher, Ex Tooth # 10
Transformer, Control
Screw , Hx. #10ABx3/8
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Part Number
9803-189-001
9241-183-003
9036-159-001
9036-159-002

8641-581-026
8641-582-004
9545-017-004
9545-059-003
8641-582-013
8640-416-001
9487-234-001

* Not lllustrated
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BEARING HOUSING GROUP

Description

Housing, Bearing Ass’y w one( rear ) bearing ............ccccccvvvvveeennn. 1
Housing, Bearing .........coooooiiiiiiiiie e 1
Bearing, Ball-Rear ..o 1
Bearing, Ball-Front ... 1
Washer, Flat 1/2" ... 4
Lockwasher spring 1/2" ...t 4
BOIE, 1/2-13XT oot 4
Screw, 7/16-14XT 1/2 oo 2
LOCKWASNER, 7/16 ....ooiiiiiiiiee et 2
NUL, 7/16-T4. e e e e 4
RING, TOIEIANCE ....coveieeeeieiieeee e 1




TUMBLER GROUP

Key Part Number Description

1 9848-118-001 TUMDIEE ASS’Y e a e 1
2 9873-005-001 Spider Ass’y with bearing on..........cccceeevieeiiiiiiiieee e, 1
3 9497-226-001 ROd, TUMDIET ... 4
4 8640-417-002 NUL /213 e 4
5 9552-013-000 SIM e 4
6 8641-582-004 Washer, Spring LOCK .........coeiiiiiiiiii e 4
7 8641-587-001 Washer, Tumbler Rod Special ..........ccccveeeviiiieiiiiiiiieeeeeeeeee, 4
* 9487-234-001 RING, TOIEIANCE ....coveieeeeieiieeee e 1
8 8641-582-016 Lock Washer ext tooth 1/2", Tumbler Shaft ..........cccccoviininnnne 1
9 8641-581-026 Flat Washer 1/2", Tumbler Shaft ...........cccoooiiiiiiiie, 1
10 9545-017-009 Screw, Tumbler Shaft 1/2-13 X 11/4" .....oooiri e 1

* Not lllustrated




BURNER HOUSING GROUP

Key Part Number Description

1 9803-190-001 Housing Assembly, BUMNET ...........cooviiiiiiiiiiiiiiieeeeee e
* 9545-008-024 SCIBW ..ttt et e et e e s e e e e s eeeeaane
* 9548-280-001 Support, Front Burner SUPPOIt ..........ceevieeeeiiiiiiiiiiiieieeeee e,
* 9545-045-001 Screw 8B X 1 174" .o
2 9048-018-001 Burner, Main ..........ooiiiiii e
* 9545-045-001 Screw 8B X 1/14" ..o
3 9875-002-002 Electrode, Ignition ............euviiiiiiii e
4 9452-645-001 Plate, Electrode Mg .......cuuvuiiiiiiiiei e
* 9545-045-001 Screw, Electrode Mtg 8B X 11/4" .....oveeeeeieeiiiieeeceeee e,
5 9379-164-002 Valve, Gas Shut Off ...
* 9458-020-003 Pipe, Gas LINE ...oeveeiiiieeee e
6 9857-134-002 CoNtrol ASSY, GaAS ...uveiiiiiiiee it
7 9381-010-001 Manifold, ASSY 3 POt ...
* 9425-069-013 Orifice, Burner-Natural .............ccccoooiiiiiii e,
* 9425-069-006 Orifice, BUMNEr-LP .......ooociiiiei e
* 9379-164-002 11T ) o SR PURR
8 9576-203-002 Thermostat, Hi-Limit ...
* 9538-142-001 Spacer, Hi-Limit .........oooviiiiii e
* 9545-045-007 SCrew 8B X 3/4" ...
9 9074-234-001 Cover, Hi-Limit Stat ..o
* 9545-008-024 Screw 10 B X 3/8" ..o
10 9857-116-002 Control, IgNItIoN .......vvveiieeiieee e
* 9545-044-002 SCrEW 6-32 X 1" e
* 8640-411-003 Nut, HEX Keps #6-32 ......eoiiiiiiieie e
11 9897-026-001 Terminal Block POWET .........cooiiiiiiiiii e
* 9545-031-004 SCrew 6 AB X 5/8" ...
* 9039-915-001 BRACKET, PP ...ttt
* 9545-031-004 SCrew BAB X 5/8" ...
12 9631-403-003 Wire Ass’y, High Voltage ............cooooooiiiiiiiee e,
* 9627-711-001 Harness, Low Voltage Ignition .............ccccciiiiieeiiee e,
* 9054-045-001 FUSENOIAET .....ooiiiiiiee e
* 8636-018-001 FUSE 1.5 @MPS ..uiiiiiiiiiei et e
15 8711-007-001 Transformer, CONMrol ........ocueiiii i
* 9545-008-026 SCrew, H10XT/2" ...
* 9732-102-006 Kit, LP CONVEISION ...ooiiiiiiiiee ittt

* Not lllustrated
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DAMPER SWITCH, LINT HOOD & BLOWER IMPELLER GROUP
STYLE NO. 1

Key
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Part Number
9539-432-001
9545-044-002
8640-411-003
9545-044-002
8640-420-001

9125-001-001
9451-146-001

9074-242-002
9209-037-002

9834-008-001
8640-412-004
9822-031-002
9822-031-001
9576-207-006
9545-008-001

9539-487-001
9029-092-001
9545-008-024
9545-044-004
9278-037-003
9345-824-002
9345-825-002

* Not lllustrated
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Description

SWItCh, DAmPET .....ovviiiiiiiieece e
Screw, HX #6-32XT ...oooiiiiiiie e

Nut, Hex #6-32

SCrew, HX 6-32X1 ...oeiiiiiiiiie e
Nut, Speed Tandem .........ccccuiiiiiiiiiieee e

Damper ...........

Pin, Damper HINGE .......uuuveiiiiieie e

Cover, Damper SWItCh ...,

Grommet..........

HOOA ASS’Y, LNt oo

Nut, Whizlock ..

Lint Screen 34" length (newest style ) .......ccvvvveeveeeeeiiiiiieee,
Lint Screen 36" length (old style ) ......ccccvviiiiiiiiiiee e
Thermostat, Safety .......cccceeeiiiie e
Screw, HX. #10XT/4 ..oooeeeeee e

SWItCh, LOWET DOOK .....ccoveiiiieieeee e

Bracket, Lower

D To Yol g1/ (o] o TR

Screw , Hx washer #10AB X 3/8" .........ooiiiiiieeee e
Screw, RA #6-32 X 1/4" ..ot
Impeller, W/SEt SCrEWS ..........uvviiiiieeeeii e
Schematic WiriNg ......eeeveii e

Diagram Wiring



prepp——— L

33



Key

*N) ¥ *

w

*

[N

A X kA A F O WO *O0ONO O
N

I G G O S
ONO Ok~ W N

*

* X kX F

Part Number
9376-299-002
9545-014-004
8640-400-003
9453-157-001
9545-028-013

9991-054-002
9545-029-005
8640-415-004

9278-037-003
9074-275-003
9545-008-001

9991-053-001
9545-029-010
9545-029-003
8640-415-004
8641-581-035
9861-024-003
9861-024-001
8641-581-035
9487-200-003
9908-042-006
9908-042-003
9036-159-007
9538-173-002
9908-043-002
9487-234-001
8641-581-026
8641-582-016
9545-017-009
9040-077-004
9040-077-003
9534-151-000
9099-012-002
9248-022-002
9208-050-001
9454-685-001
9454-686-001
9550-175-001
9545-008-003
9545-008-024

* Not lllustrated
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DRIVE GROUP

Description

1Y [o) (o] B DTy = PSP 1
SCrew, HX 5/16 ... 4
T S 4
PUllEY, MOTOT ... 1
SCIEW, ST .. 2
SUPPOIrt ASS’Y, MOTOT ....ooiiieeiieeceeee e 1
SCreW 3/8-16 X 1" oot 4
T S 4
T g] 0= =T PRSPPI 1
Cover, Impeller FOrmed ..o 1
Screw, HX #10XT/4 ...oooeeee e 4
Support Assy, Intermed. Pulley ...........oooviiiiiiiiiiiiieeeeeeeeee, 1
BOlt, RA HA oo 3
SCIBW ..ttt et e et e e s e e e e s eeeeaane 1
T S 3
Washer, Flat..........oooo e 4
Arm Assy-Tension Complete after serial # 124816 ....................... 1
Arm Assy-Tension, Complete...........ccoooveiiiiiiiiiiiieee e, 1
Washer, Flat..........oooo e 6
RiNg-Retaining ......covvvviiiiie e 2
Pulley Assy, Intermediate after serial number #124816................. 1
Pulley Assy, Intermediate ...........ccooveeeiiiiiiiiiiiiiieeeeee e, 1
Bearing, Ball-Idler PUlley .........cccooeiiiiiiiiiiien, 2
SpPAcCer, BEANNG .....uvviiiiiiiiee ittt 1
PUEY DIVEN ...t 1
RING, TOIEIANCE ....ooveieeeeie i 1
Washer, Flat ... 1
oo 14 17= ] =T SR 1
SCreW, HX Cap et 1
Belt, FiNal DriVe ......oooiiiiiiie e 1
Belt, MOtOr DIIVE .....coiiiiiiiiie et 1
Spring, Belt TENSION .....cooiiieiiiice e 1
Chain, Spring TENSION ........ccoeiciiiieiieeee e 1
HOOK, TENSION ... 1
GUArd, DriVE ..oooiiiiiee e 1
Panel, Drive Guard, RH ... 1
Panel, Drive Guard, LH ........coooiiii e 1
Shield, MOOF ..o 1
SCIBW ..ttt et e et e e et e e e s s e e e e e ane 2
SCIBW ..ttt e et e e e e e e e ee e e e 17






BLOWER IMPELLER AND AIR FLOW SWITCH GROUP
OVER TEMPERATURE SWITCH STYLE NO. 2

KEY PART NUMBER DESCRIPTION QTY.
1 9074-283-001 Cover Plate 1
2 9029-046-001 Actuator Stop 1
3 9029-100-001 Bracket -Switch 1
4 9545-008-001 Screw-10B x 1/4 4
5 9539-461-009 Switch-Micro 1
6 9545-020-001 Screw 4-40 x 5/8 2
7 8640-401-001 Nut Twin 1
8 9008-007-001 Actuator-Switch 1
9 9451-169-002 Pin Cotter 1
10 9039-575-000 Bracket Conduit 1
1 9825-057-002 Over-tempcoverass'y 1
12 9576-207-006 Thermostatover-tempMnl. 1
13 9545-008-001 Screw 10B x 1/4 2
* 9486-137-001 Retainer,pushon 1
* 9535-050-003 Sleeve-Hi-Limitswitcaccess

36



BLOWER IMPELLER
&
LINT HOOD ASS'Y STYLE NO. 2

KEY PART NUMBER DESCRIPTION QTY.
1 9822-031-002 Lint Screen Ass'y 1
2 9278-038-003 Impeller 1
3 9834-009-001 Hood assembly Lint 1
* 9345-824-008 Schematic 80LB 1

9345-825-009 Diagram 80Ib 1






